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4 & 6 H.P. SNO-AWAY MER. NO. 294 - 205 - 296 - 297

HANDLES & CONTROLS
REF. PART HUMBER AEF, PART WUWMBER E
LET, PTG P BESCRIFTION J LET P PO DESCRIPYION
ing Away | Swo Awey — Jne Awoy | Sno Away |
A 106556 106556 | Handls, IH i | BM | Fa04D3 ] 7RO0CL | Lok Washor, 378"
B MWIE557 | IDERST | Handla, R BN 717003 | 717003 | Hex Nut, Full, 3/8"-1E
o 106556 | LOBS5E | Grip ] B 154310 | 154310 | fdler Fulley [ Rotor DBrive ]
p | 7os006| 705006 | Hex Capscrew, 3/8"-16 =3 || no | 717005 7170405 | Hex Mut, Full, 1/4--20
E | 71001 ¥19001 | Washsr, Plain, 3/8° ‘| er 705010 ] 708010 | Hex Capsorow, 3/8-16x1-3/4
F 720002 | 720002 | Lock Wnashser, 3/8% R F1ap01{ vr90c) | elain Washer, 378"
G 717003 | 717003 | Hex Hut, Full, 3/8"-16 BT TE0402 | 7200CE | Lock Washar, 3/E"
H 106555 106559 | Handle Covar BAT FL7003 [ 717005 | Hex Mut, Full, 3/8"=15
T 705025 | 705025 | Hex Capscrew, 1/4~20xi-1/% v | BV 106224 | l062a4 | Botor Clutch Rod
| 4 720003 | F20003 | Lock Washer, L/4" [ [ 722001 | 7220¢. | Cotter Pin, 332" = 374" lg,
L 717005 | F17005 | Hes Nat, Full, 1/4"-20 B | 8081503 [8081503 | Clutch Roed Guide Assembly
™ 106560 | 106560 | Housing Aaxambly BY | 8191045 |8191045 | Spring
N 106524 | 106824 | Support, Throtils Contral BY | H191022 |B191022 | Set Collar
P 714003} 714002 | Hax Borew,sali-tap  $16-32x1/2 | A 71a001 | F1anadi | et Serew,Sg,.Hd,1A4-70x 378
Q 718018| 713019 | Bpeed Hut, Tinnamman CB TIF510 | 717510 | Hex Mut; Full, Lock, 3/8%-16
R 106563 | 106563 | Throttle Control Assambly cC 705004 [ 705004 § Hex Capscrew, /8"=16 x 3/4
8 FIMINS | 714005 | Screw, Self-Tap.#10-24x 12 ch 106223 | 106223 | Foot Glutch Pedal
T 10656841 106564 | Laver Pin CE | 8161215 (81612158 | Bushing
U 722001 722001 | Gotter Pin, 332" x 3/4" Io. CF 718001 | 719001 | Plaln Washer, asan
W 106565 | 065365 § Lewer Assambly, LH T LE 720002 | vindoi | Lock Wesher, 378"
W 106567 | 106567 | Ball OH 717003 | 717003 | Hex Nut, Full, 3/8=-15
X 106568 | 106568 | Tranamlsslon Clutch Rod [43) 705008 | 705009 | Hex Capscrew, 3/8-16x1-1/2
Y 7zann1| 722001 | Cotter Pln, 332" x 144" 1g. CK 106204 | 106204 | Idler Lever Assambly
2 106569 106569 | 1dler Clutch Rod Guide hssy, CL | 8171073 (8171073 | Race, Inner Beardng
BA |B191045 B191045 | Spring chl 705010 | 703010 | Hex Capascrew, 3/8-16x1-1/4
BB |B8191022 191422 | Sat Collar [ 7lo001 | 719041 | Plain Washer, 358¢
BC 7130011 713001 | et Screw,Rd.Hd. 1/4-20x3/3 P 7RO002 | 720002 | Lock Washer, 378
ED 717510 | 717510 | Hex Mut, Pull, Lock, 3/E"-13 | | OF FLFODA | 717003 | Hex Mut, Full, 3/8"-16
BE 106571 ( 106571 | Revarso Rod il cr 154310 | 154310 1 Idler Pulley [ Trons. Drive }
BF 72001 | ¥22001 | Cotter Pin, 3732 x 374" C5 705053 | 705053 | Hex Capscrew, 1/4-20x1-3/4
B 16572 | 106572 | Grip, Reverse Rod CT 705006 | 705006 | Hex Capscrew,3/B"-16 x 2"
BH 106201 | 108201 | Jdlar Lavar hesembly cr 718001 | Fi%00) | Plain Washer, 3/8"
B] |817107% (B171072 | Bearing Race, Innerc oy 7a000% | 720002 | Lock Washer, 3/8"
EK FOS010) FOS00 | Hex Capscrew,3/8-16x1-3/4 oW | 71700% | 717003 | Hex Nut, Full, 3/8"-16
BL F19001F 719001 | Plala Washer, 3/8" ox FRO00% [ 72000% | Logk Washar, 174"
FART HUMBER
REF. 23 25 DESCRIPTION
LET. §ne Away Lng Away
oY | -— 19644% Bracket, Weight
Gz | ———-- 154322 Welght Azaembly
DA ————— 118053 Plin
D8 | ammeem 8161045 Clip, Sprng
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. 4 & 6 H.P, SNO-AWAY MFR. NO. 294 - 295 - 206 - 297

ROTOR GROUP

REP, PART KUNBER
LET. sﬂzzwr m:‘i“r BESCRIPTION
A 06518 108330 Body ANEambly
B t06828 L0628 Balt Clover
c Fipopz Teunne Lock Washer, 376"
D 717003 717003 Hex Nut, Full, 3/0"=16
E 106418 106428 Surapar Body
H LhE137 106137 Clamp, Sorapar
G 718075 718073 Hex. Copsaraw, 5718V -18 % T/8' 1g.
H 7175811 717511 Hex Nut, Full,Leok,5/167=18
1 715018 715018 Hex Capsorew, L/4"=20 % 5/0" 1g,
K 720003 720004 Lock Washer, 174"
L 717003 717005 Hax Nub,Full, 1/4=20
M 106209 106209 Roller Bracket Asssmbly, LH
W 106211 10E2tl Roller Bragket Asssmbly, RE
P 703004 F03004 QOarrings Bl
Q FOE031 705031 Hex Capacraw, 3/0"=16 x 7/0" 1y,
R 715801 715001 Plain Waeher, 3/8"
_ B 720002 720002 Lock Washer, 3/8"
' T 717003 717003 Hes Wut, Full, 3/8"=18
u 06356 106358 Roller Assambly
' ¥ 121210 121210 Wapshar
w 722010 722010 Oottar Pin, L/B" = 1-1/4" long
: X 106378 106335 Rotor Anaembly
¥ 106532 106532 Boall BEmaring
z . 708017 706017 Hox Capscrew, 5716 =108 = 3/4" 1¢.
BA Fzo0001 720001 Lock Washer, 5/16"
BB 717001 717001 Hax Nut, Full, 5/16"-18
BC 106052 106052 Fotor Bprocket
BD 713503 713503 Bet Screw, Cup Pr,, 5/16"-18 x 5/1&"
BE 151040 151044 Xay
BF 106k57 106187 Houning AsEsmbly, Dwaring
B 106213 106213 Chaln GQuard Bracke:
. BH T1VDQE 717006 Hax Nut, Full, 1/2"-13
: Br Fie004 718004 Weeher, Pluin, 1/2"
-4 Farooz 727002 Fitting. Grasss
! BL 154258 154258 Maadla Baaring
' BM B0E1012 g0510iz Waahear
BN 105155 108105 Shait Axesmbly
BF 106058 106058 Hotor Chain
By 106543 106543 Chain Guard
BR rs012 FOE012 Hox Capecrew, 5/16"-18 x 578" 1g.
Bs 715002 715002 Plain Washer, 5/16"%
BT 720001 720001 Lock Wesher, 5/16"
BU 717001 717001 Hex ¥ut, Foll, 5/15%-18
BY 713001 7148401 Plain Washer, 378"
B 720002 720002 Lock Washer, 3/8"
BX 7170443 717043 Hex Nut, Full, 3/8"=16
BY 146418 ——maa Dritt Cukier, LH
BZ 106417 re—— Drift Cuttar, RE
CA 7O5004 | —e———- Hex Capacrew, 3/8'-16 x 3/4" 1g.
GB 720402 | ————- - Lock Washer, 3/8"
cC 717003 mw——— Hex Nut, Full, 3/8"-16
<D 106412 |  —==—— Erace, LI
CE 106411 ————— Braca, RH
or FOSOL7 ——— Hax Gapacrew, 5/16"~18 x 3/4" 1.
- alc] 720001 ——— Lock Waaher, 5/16"
CH 717001 ummr Hex Nut, Full, 5/16"-18
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4 & 6 HP. SNO-AWAY MFR. NO, 293 - 295 - 296 - 297

TRANSMISSION, WHEELS, FRAME

REF. PART HUMBER REE. FART NUMEER
LET.1 =~ | v DESCRIFTION LET. e g BESCRIPTION
Sno Away | Sne Away Sna Awoy | Sno Away |
2 | 106180 | 196180 | Frame Assembly EZ 715016 1 7150 18|Fex Capscrew, 1/4"-20 x 5/8
B 1530845 153089 | Bearing Ca 153121 153121|3pring, Reverae Lewver
c FIT00% 727002 | Greaszs Fitting GB 153011 153011 |Extenslen, Spdng
b| === 106435 | fiscla & Gear Asgembly co 121187 ——=——=|Sun Gear Aszsembly
E |BOE1046 | E061046 | Set Collar CD 121167 mmm——=|Snap Ring
F | 713006 | 713006 | Set Borew, &qHd,5/16-18x1/2 |CE | 196394 | —— Key
& 153114 153114 | Gasket, Bonring Houslog or 106410 | —=--— Shift Red Assembly
H 153105 153105 | {Zear Case e 121169 | =====—=— Shift Block
T TD5012 705012 | Hex Capscrow, 5/16-18 x 5/8 CH 106572 | ===——m Clevis Rod Grip
K | 720001 720001 |Lock Washer, 5/15% (o) | 121146 | ————|Houpsing Assambly
L | 7170011 717001 |Hex Nut, Full, 5/16"-18 C¥ | 720003 | —-—=—- T.ock Washer, 1/4"
M| 106193 | 106193 | Shaft, Intermediate CL | 717005 | —————- Hex Nut, Full, 1/4"-20
M 121G44 121044 | Lock Fin oM 121148 | ~—r——- Cover Assambly
P 705005 | 705005 | Hex Capscrew, 3/8"-I6 x 1" oN 121151 | ———~ Ring Gear
Q 718001 719001 |Flaln Washer, 3/8° [ 121118 | ====== Pirlon
R | 720002 | 720002 |Lock Washer, 3/B" cO | 121163 |{ ------|Pinlon Spacer
8 | 717003 | -717003 | Hex Hut, Full, 3/4"-16 CR 121162 | «-w=u=|Balt Ring
T 153124 153124 | Retalning Ring 5 121184 ======|Hex Head Bolt
L1} 1530791 153079 | Washer CT 106416 | ==——=m Spider
v | 121306 | 121306 | Gear Assamhly, Intermediate CU | 721004 | ==—--n Lock Washer, 3/8° Shakapmoof
w | 152078 | 153078 |Bearing, Intermediate oV | Tiegis | ———- Hex Nut, Full, 3/8=-24
X | 1068199 | 06199 |Housing Asssmbly, Boaring CW | 121185 | ------|Thmuat Plate
¥ | 727002 | 727002 |Grease Fltting CX 121886 | —————- Seal, Housing Assembly
& | 5051038 1 8051038 | Bearing CY WEW7 | ———-|Carrier Aszembly
HA 121115 | 121115 |Piulley Shaft Assambly c2 705015 | w=-u--|Hax Gapsorew, L/4-20 x 5/6
BB 153070 15307% | Washer DA 106331 ——==-=|Wasgher
BC 153124 | 153124 |Retaining Ring BB 106406 | ——— Axic Shaft
BD 1211181 121118 |Beverae Pinion bC 106405 | =—=—==-= Axls Plata, B_H,
BE 121107 | 121107 |Reversa Flnion Spacer DD | 134281 | ====—- Snap Ring
BF 121163 121162 |Pinion Spacer DE T27002 | ==emeem Arease Fitting
BG | 121135 | 12113% |Lock Plate ¥ Fleanz | ————— Plain Washar, 5/16"
BH 153094 1530494 | Bhisld DiE 106392 | w=m=m=—= Spager
BT | 719002 | 719002 |Plain Wagher, 5/1&" DH | 720002 | ——=--- Lock Washer, 3/8"
BK 715033 715033 |Hex Head Bolt, L.H. Dy FLTO003 mmm—e=| Hex ¥ut, Full, 3/B"-16
BL 153000 | 153090 |Nut. Hex, Full, L.H. DK 153068 | ———=u Bearings
BM 153115 153115 |sear Caze Gasket DL 106414 | ====m== Gear & Tube Asaembly
B 153106 | 153106 | Gear Case Cover Asaambly DM | 121144 | == Cover, Gear Gase Assembly
BE 714006 | 714006 | Screw, Seli-Tapping, #10 = 172" DN | Fis0LY | ———— Hex Capsorew,5/16=18 2 1-1/4
B | 71800 | 71B0OOE [Epesd Hut Dp 1002 | —————— Flaln Washer, 5/16
BR 146215 105215 |Flate, Fricten, Stop Bg F17511 e Hex ¥ut, Full, 5/16"
BE 106217 106217 |Bpacar, Frame DR 153074 | —===== {3ulda, Rod
BT 1062146 105216 |Bolt, Frame DS 121175 | ====== Liner
R 720001 | 72oo0i |Washer, Lock, 5/16™ T 106419 106419 |[Wheel & Tire Assembly
BY 717001 717001 |Hex Mut, Pull, 5/16"-18 D 118053 118053 {Pin
Bw | 718021 | 718021 [Datent, Nautral DV |Bi161045 | S161045|Spring Clip
BX 714014 714014 |Screw, Seli-Tapplng 410 % a1 Dw 106420 106427 | Steel Wheals
BY 719006 715006 | Washer, Flain, 1L/4" < | B061055 | S061055] Seal, Fult




4 8 6 H.P. SNO-AWAY MFR. NO. 204 - 295 - 206 - 207

SHIELD, DRIVE PULLEYS, ENGINE
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4 % & H.P. SNO-AWAY MFR. NO, 294 - 205 - 206 - 207

SHIELD, DRIVE PULLEYS, ENGINE

REF. FART MUMBER
- LET, EFTC Fr DESCRIFTION
" Sne Awoy Soo Awoy
A 106518 106533 Hood Bupport
B 106573 106534 Hood Assembly
o 05017 0 | m————— Hex Capscrew, 5/16"-18 x 341 1y,
D 720001 r——— Lock Washer, 3/18"
E 718030 713040 Tinnerman-Mut, #H331280-5618-1
F ——— 1DE372 Speed Clip
G 106523 | =———— Rear Hood Support
H 106576 ——m— Hood Spacar, LH
7 106577 | @ mmm——— Hood Spacer, RH
K 106525 | mmm— Brace
L 70004 | - Round Hd. Screw, #10~32 x 3/8"
M 10657 | ———==- Bolt, Hood Spacer
u 720001 ———— Lock Washer, 5/16"
B Flyoelr | —————e Hex Nut, Full, Lock, 5/16"-18
Q| =m—— 106541 Balt Guatd Supporl
R 106520 —————— pelt Guard Brace
3 705007 703031 Hex Capscrew, 3/9'"-16 = 7/8""
T F20001 F2O00 1 Lock Washer, 5/16"
U 717001 FITOOL Hex ¥ut, Yuall, 5/16"-18
v 116578 106537 Belt Guard Asepembly
w TAS0O37 715037 Thumb Screw
X 106580 106542 Bida Cover, RH
¥y | —-- 136540 Belt Guard Bracket
| mm—— 714007 Screw, Rec. Hex. Hd.,Self-Tapping, 1/4"-20 = 3/9"1g.
Bi 106281 106439 Engine
BB ———— 106433 Engina Base
BC 7050118 b mm—— Hex Capscrew, 5/167=18 x 1-3/4" 1g.
BED ———— 70502 Hex Capscraw, 5/16"-1B x 1-1/2" 1q.
BE 106402 106227 Engine Pulley
e 713504 712504 SetBorew, Cup Pt.,Bockst Hd,,5/16"-18 x 3,/8" 1g.
BG 158123 B221042 Key
BH 106380 121238 ¥-Belt { Rotor Drive }
ET B161244 BO21077 V-Belt { Transmizsion Drive )
BK 108522 _ Suard Suppoct
BL BOEI088 |  —meme- Belt Stop
BM 706001 | =————- Hex Capscrow, 3/16"-24 x 3/4" 1qg.
EN 718002 719002 Plain Washar, 5/16"
BP 106347 | —mmem=e Balt Stop
B FO5017 |  m=———— Hex Capscrew, 5/16"=18 x 3/4" 1g.
BR 106346 | =m——e Balt Stop '
BS FOER1E | -———= Hex Capserew, 5/167-24 = 5/8" 1g.
BT 106581 ————— Fubber Tuhe
By 1063485 ———— Tube Clamp
BY | =————- 106624 Balt Stop
BW | == 106545 Beit Stop
BX ——=a TOE017 Yex Copgcraw, 1/2°-20 x 1" 1g.
BY | mmmm—— 711506 Lock Washar, Int. Shakeproof, 1/2"
BZ 10ES8S5 106590 Govar, Alr Copling
CA 106586 106541 Cover Bracket
CH TLAO06 714006 Screw, Seli-Tapplng #10 x 172" g,
CC Frapoy | e Plain Washer, 3/18"
=D 718021 718331 Speed ¥Mut, Spacial
CE 718013 718019 Speed Nut
OF 106214 106214 Pulley, Transmission Drive
cCG 154272 154272 Pulley
oH 725003 725003 Key, Waodruff
=T 154381 154381 Tube, 041 Filler
cK 720501 728502 Sweet Elbow, %0°
cL | -——— 1DGEDE Hipple
oM | ————=- 728502 Pipa Cap
CH | =" 106547 - Strip, Whilc
CcP 713503 713503 ScTew, Set
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4 & 6 H.P. SNO-AWAY MFR. NO. 294 - 295 - 206 - 297

SPOUT GROUP

Order by Port Number and Dexcription

REE. PART HUMBER
LET. Srmsznr Enuziwar DESCRIPYION
A 106338 16338 Spout Assembly
B 703005 703005 Carmrlage Bolt, 571618 x 374" long
o) 1064849 10 648% Spout Extension
D 715001 719001 Plaln Washer, 3/6"
E FALEDI 721601 Lock Washer, 378"
F lpezz9 136229 Wing Nut
= 121042 121042 Plata
H 720001 720001 Lock Washer, 5_;’15"
T F17001 717001 Hex Nut, Full, 5/16°=18
K 106550 06550 Spout Cord
L 106551 106551 Bearing .
M 705015 705015 Hex Capscrow, 1/4"=20 x 5/8" long
H 720003 720003 Lock Washer, 174"
F F17005 7170035 Hex Mut, Full, 1/4"-20
[n] 106552 106552 Tube Assembly, Spout Control
R 154247 154347 Glamp
3 Y1i401s . T14016 alf-Tapping Screw, 1/4"=20 = 1/2"
T FL2009 722008 Cotter Pin, 1/8" x 374" long
u 106221 106221 Gulde Rod
¥ 121175 121175 Liner, Guide
w 05019 TOGN1Y Hex Capscrew, 5/16"-18 x 1-1/4" long
x 717511 717511 Hex Nut, Pull |, Lock, 5;’15"—15 M
Y 106521 106521 Support, Spout Ad). Rod
z 705053 FOS053 Hax Capscrew, 1/4"-20 x 1-3/4" long
BA F20003 720003 Lock Washer, 14"
BB 717005 717005 Hex Nut, Full, 1,?'4“-20
BL 105512 106552 Dagal




23" SNO-AWAY MFR. NO, 221

ENGINE & DRIVE PULLEYS

{— Order by Fart Number

Refaranca ‘Part Besoription
Letter No.
A 106219 Engine
-] 705018 Capscrew, Hex, 5/16"-18 NC x | L/2" 1g.
c TROOCL Washer, Lock, 5/16"
D 717001 Hex Nut, Full, 5/16"-18 NG
E 106227 Pullay, Engine
F 713504 Set Screw, Socket Hd,, 5/16"-1B N x 378" 1g.
] 8321042 Key, Square
H J11B0ER Belt, "¥" { Rotor Driva )
i1 8161244 Belt, "¥" { Transmission Drve )
K 8061080 Stop, Belt
L 7l1a002 ‘Washer, Plain, 5/16"
M 106346 Stop, Belt
N 106347 Stop, Delr
P FOE01E Capacrew, Hex, 5/16"~24 NF x 578" lg.
Q 106228 Deflacter, Hat Alr
R Fiooo2 Machine Screw, kound Hd., $10-32 NF x 1/2" lg.
B 154273 Fulley
T TLEQ03 Key, Woodruff
u 106214 Fulley, Transmisaion Drive

1
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237 SNO-AWAY MFR. NO. 221

TRANSMISSION, WHEELS, FRAME

Reference Part Description
Letter Mo,
A 136180 Trame Assembly
B 153083 Beartng, Axle
G 727002 Fitting, Greassa
D 106332 Wheel & Tire Assembly
E 118053 Pins
F FR2A06 Fin, Cotter, 178" x 1" 1q.
o 106356 Axle & Gear Assemhbly
H B0G1046 Collar, Set
T T1A0Q6 Sarew, Sct, Sguare Hd,, 516"~ L8 Norw l‘,fl"
¥ 153114 Gasket, Hearlng Housing
L 153145 Gear Cose
M 715012 Capscrew, Hex, 5/L6" -18 MO x 578 ' Ly,
N 720001 Washer, Lock, 5/16"
P FITO0L Nuk, Hex, Full, 5/16"=1B NG .
o 136103 Shaft, Intertmedizte
R 121044 Bin, Lock
b FOHO0A Capscrew, Hax,, 3/8"=16 NG = 1" 1g,
T 719001 Washer, Plaln, 3/8"
1} TIORI2 Warher, Lock, 3/8"
¥ 717003 Hut, Hex, full, 3/8"-16 NG
W 153124 Rino, Retaining
x 133079 Washer
by 121306 Gear Assembly, Intermediate
Z 153078 Bearing, Iotermediate Pinfon
AR 16618949 Housing Assembly, Bearing
hB 727002 Fitting, Greazse
AC 151038 Bearing
AT 121115 Shaft Assembly, Pulley
AE 1530749 Washer
AP 153124 Ring, Retalnlng
AG 121118 Pinion, Revearss
AH 1211&3 Gpacer, Pinlon
AT 121107 Epocer, Beverse Plnign
AK 121139 Plate, Lock
AL 153094 Shield .
LAY 718002 Washer, plain, 5/16"
A 715033 polt,Hex Head, L.H,
Ly 153090 Mut, Hex, Full, L.H.
A 153115 Gasket, Gear Case
AR 15231046 Covaer Assembly, Gear Caze
A8 714004 Screw, Self Tapping, #10 = 3/8™ 1q.
AT 718008 Mut, 3peed
Al 106215 Flate, Frictlon Stop
by TO50LF Screw, Cap, Hex., 5716"-18 NC % 3/ .
AW 106217 Spacor, Frame
A 1d621E Bolt, Frame
Y FZO00L Washer, Lock, 53/16"
A7 117001 Nut, Hex, Full, 5/16"-18 MG
BA 718021 Detent, Neutral
BB Flanl4 Screw, Scolf Teapping, #14 x 3/8" lg, Round FRoad
B 7190086 Washer, Plaln, 174"
BED FL7OOS Mut, Hax, Full, L/ 4"=2]0 ¥NC
BE 715018 Capocrew, Hex, 1/4"-20 NG = 57 &5"1g.
BF 153171 Sprineg, Reverse Lever
BG 153011 Extenszlcn, Spring

13
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23" SNO-AWAY MFR. NO. 221

"ROTOR GROUP

Raefaranca Fart Description
Lettar Ne.

A 1051886 Body Assembly
B 100424 Socrapar, Body
c 106137 Clamp, Bcraper
D TR0 Capscrow, Hex, 5/18"-10 NG x 344" 17,
E F20001 Wasgher, Lock, 5/16"
3 717001 Wut, Hex, Full, 5/16"=18 HC
e FL5031 Capscrew, Hex, 1/4"-210 NG x 1/2" 1g.
H 7204003 Washer, Lack, 1749
J FLFO0S Mut, Hex, Full, 1/4=-20 NC
K 106209 Brackst Asaembly. Roller, Laft Hand
L 106211 Bracket Azsembly, Roller, Right Hand
M FOA004 Bolt, Carriage, 38716 MO = 3/4" §o.
N FOL03l1 Capsgraw, Hex, 3/8"-16 NC x 7/8" 13.
F 719001 VWasher, Blain, 3/8"
0 FIO002 “Washer, Lock, 378"
R 77003 Mut, Hex, Full, 3/8"-15 NC
8 106396 Roller Aasembly
T 121210 Washer
U 722010 Fin, Cotter, 1/8" % 1 L/4" Ig.
v 106333 Rotor Aseembly
W 108532 Bearing Assembly
X 705017 Capacrew, Hex, 5/16"=18 NO x 1/4" 1g,
¥ T20001 Washer, Lock, 5716
Z 717001 Nut, Hex, Full, 5/16"-18 N3
.1 106052 gprocket, Rotor .
AB 713503 - Set Screw, Socket Head, 5/16"-1B NG x 5/16" 1y,
AC 151040 Key, Hi-Pro
AD 106157 Heueing Assembly, Bearing
AE 106213 Brackat, Chain Guand
A FlFO08 Nut, Hex, Full
AG 718004 Washar, Plain
AH 7270048 Fittlng, Graass
.1 154258 Bearing, Nesdle
AR 0L D] Washar
AL 106193 Shatt Assembly
AM 0654 Chaln, Rotor
AN 6103 Guard, Chalin
AP 705017 Capscrew, Hax, 5/16"-18 NC x 3/4" 1g.
AQ FEROHM01 YWasher, Lack, 5/16"
AR 719002 Washar, Plain, 5/16"
A3 FL7001 Nut, Hex, Full, 5/16"=18 NG
AT 10B225 Guard, Belt
Al 719001 VWashar, Plain, 3/87
Al Faonpe Washer, Lock, 3/~
AW 7170413 Kut, Hex, Full, 3/8"-16 N

15
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23" SNO-AWAY MFR. NO, 221

HANDLES & CONTROLS

Referanca Part Darcription

Latter No.

A 1061ER Handle, Laft Hand

B 106187 Handle, Right Hand

&1 1535038 Grip, Hanpdla

o FUS010 Capscrew, Hex, 3/B"-156 NG x 1 3/4" 1o
E 7lo0d1 Weeher, Plain, 3/8°

F FRO0MQ2 . Washer, Lock, 378"

= Fl7D03 Hex Nut, Full, 3/B =16 NC

H 106232 Pin, Levar

I 722001 Bin, Cottar, 332" x 374" lg.

K 152008 Bpring

L 155006 Lever peaambly, Laft Hand

M 153017 Grip

N 106220 Red, Clutch Transmigalon

P Fizdo1 Fin, Cotter, 3/32" x 3/4" lg.

o 801503 Gulda pAsmembly, Rod

R 8181045 Boring

g a191623 icolley, Sat

T 713007 8ot Screw, Square Hd,, 1/4"-20 N x 378" lg,
U 717510 Heax Nut, Full, Lock, 3/8 =16 NG

v 106218 Rad, Hevarsa

w 7201 Pln, Cotter, 3/32" x 3/4" 1.

x 1330 1¥ Grlp

¥ 153074 Gulde, Reversa Fod

2 106221 Gulds, Rod

.Y} 719002 Waszher, Plain, 5/16"

AR 106204 Lever Aesembly, [dler, { Transmiseion Clutah )
AC 3171073 Raca, Inner Bearng

AD 719001 Wagher, Plain, /8"

AR 705010 Capscrew, Heax, 3/8"-16 O = 1 3/4" 1g.
AF 720002 Washer, Lok, 3/8v

Al 717003 Hex Hut, Full, 3/8"=-16 NO

AH 154534 Fullay, Idler, { Transmisalon Dirive ]

RK 718001 Washer, Plain, 3/8"

AL 705006 Capacrew, Hax, 3/8'=16 NG = 2" 1g.

AM 720002 Washer, Lock, 378"

AN 717003 Hut, Hex, Full, 3/B"-16 NG

AP 106323 Fedal, Clutch, Foot

AQ 81612156 Buahing

AR 7180031 VWasher, Plain, 3780

L1 F2O002 Washer, Lock, 3/B"

AT 717003 Nut, Hex, Full, 3/5"-1F NC

AU 7050085 Capscrew, Hex, 3/8"-16 NC x 1 1/2" 17,
ny 1545%4 Pullay, Idler, [ Rotor Driva )

AX 705010 Capscrew, Hex, 3/8"-16 NG x 1 3/4" 14,
AY 718001 Washer, Blain, 3/8"

A2 720002 Washer, Lock, 3/B~

BA 717003 Nut, Hex, Full, 3/8"-1F NC

BB 106224 Rod, Cluich, Rotor

B 722001 : Pin, Cotter, 3/32% =z 3/4™ 13,

BD AOE1 503 Guide Asgembly, Clutch Rod

BE 181045 Spring

BF - al9l0zz Collar, Set

BG 713001 Bet Screw, Squara Hd., 1/4"-20 NC x 3/8" lg.
BH 717510 Hax Nut, Full, Lock, 3/8"-15 NG

BT 705004 Capescraw, Hex, 3/8"-16 NG x 374" 1g.
1.4 106201 Lewver Azpembly, Idler

Bl 8171073 Race, Innar Baaring

BM 715001 Wagher, Plaln, 3/8"

BN 705010 Capscrew, Hex, 3/8"-16 NG x 1 374" 1g.
BP 720002 Washer, Lock, 3/B"

BQ 717003 MNut, Hex, Full, 4/8"-18 NG
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23" SNO-AWAY MFR, NO. 221
SPOUT GROUP

E

AK "
Referance Part Rescrlption
Latter No.
A 06338 Spout Assembly ]
B 703005 Carrlage Bolt, 5/167-18 NG x 3/4" lg.
o 106231 Extension, Spout
¥ 710041 Washer, Plain, 3/8"
E 106229 Nut, Wing
P B35 Belt, "¥= [Spout )
G 121042 Flate
H 70001 Washer, Lock, 5/16"
I 717001 Mut, Hex, Full, 5/16%-18 M
K 106128 Lever, ldler Pullay
L 153081 Spacar
M 718an1 Washer, Flain, 358"
M 720002 Washer, Lock, 3/8"
3 705005 Capserew, Hex, 3/8°-16 NG x 1" 17,
O 703 Wut, Hex, Full, 3/8%=16 NC
R 106354 Rod, Belt Tightener
8 22001 Pin, Cotter, 3/32" x 3/4" lg.
T 2191045 $pring
u F1FQ03 Mut, Hex, Full, 3/8"-~15 N
W l0E35F Bocket Assembly, Rod
W 718002 Waszher, Plain, 5716
X 717511 Mut, Lock,Fall, Hex, 5/16"-18 NG
¥ 106343 Fulley Assembly
Z 8191030 Bpacer
AR 121210 Washer
AB Tlaa02 Washor, Flain
AC 720002 Waeher, Lock
AD 705010 Capscrew, Hex, 3/B"~16 NC x 1 3/4" lg.
AE 717003 Mut, Hex, Full, 3/8"-16 NO
AF 106131 _Pork Assembly.
AG 705018 Capscrew, Hex., 5/16"-18 NG =1 1/2° lg.
AH 717511 Wut, Hex, Full , Lack, 5/16"-18 NC
AT FOL0Z3 Capsorew, Hex, 5716718 NG » 1 374" 1g,
AE 108160 Handla Assembly, Adjusting -




4 & & H.P. SBNO-AWAY MFR. NOS, 980253 - 990254 - 990255 - 990256

ENGINE & DRIVE PULLEYS

Part Ho., Part Ho.

E::' I3 Sop-Away| 25" Sno-Away Descripilon

A 166434 106381 Engina

B 7050148 705018 Capscrew, Hex., 5/167~18 Mo x 1 1/2= 1g.
c . 720001 720001 Washer, Lock, 5716

L 717001 717001 Hex Nut, Full, 5/15"-18 NG

E 106227 106402 Pulley, Englne

F 713504 713504 Set Sceaw, Socket Hd.. 5/16"=18 NG » 38 1y,
G 8231042 BOEL10D Key, Square

B 121228 106290 Balt, “¥" { Robor Drive )

T BOEIO?T B1E]244 Belt, ¥ { Transmiszien Drive )

K 106424 106424 Guard, Pulley

L 718002 718002 Washer, Plain , 5/16"

ke 106441 106346 Step, Belt

N 106437 106347 Jop, Belt

3 706017 06017 Capacrew, Hex, 571624 NF x 578" 1.
Q 186430 106425 Tieilector, Hot Alr

R - BOGI0ED Belt 3top

5 154272 154272 Pullay

T 725003 725003 Kay, Woodrff

U 1DE214 106214 Fulley, Transmisselen Drive

W 106372 106372 Spsed Clip

w 106403 106403 Bracket, Guard

X 715040 715040 Thumbscrew

Y 7180E6 718026 Speed Nut

z 717001 FI70OL Hex Hut, Full 516"-1B NG

AR FIOOR1 720001 Lock Washer, 5/16~

hB FOSHO0F FA5007 Capscrove, Hox Hd., 5/16"-18 M x 1= Ly,
AT [ mmeeaa 1063R9 Lovar Assembly, Pivot

AR | mmeeme [ 8191047 Spring

BE | ===m-- 1064411 Adr Vane Assombly

LT T P, 717511 Wutb, Hex Pull Lock, 5/169-18 O

MG ————— FOS002 Capsarew, Hex, 1/4%-20 NC x 12" 1g,
AL ————— 106E38E Deflacter Juppark

% B [— 70003 Lockwashar 1744

AK —_—— 717005 Hex Nuk, 1/4--20 NC

AL | - 710004 Machine Screw, Rd. Hd., #10-32 x 3/8" 1g.
AM | ———— 153117 hir Intake Tube

AN ) e 106385 Tube Clamp

AP 106423 | ——-—e- Engine Base

A 705012 —————— Capacrew, Hex, 5/16"-18 NG x 578" 1g.

L
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4 & 6 H.P. SNO-AWAY MFR. NOS. 990253 - 990254 - 990255 - 990256

TRANSMISSION, WHEELS, FRAME

FPartNoJ PertHo. PartNeo,| PartNo. .
Ref. a3z 25 Dioserdption Ref o 26 Desoription
Let o Sno-Awny| Sno-Away Lat. Smoedway | Sng-Away
A 106130 | 106180 | Frame Aspembly BA | 718021 | 71802] | Detent, Noutrat
B 15308% | 153088 | pearing, Axie BH | 714014 } 714014 | Bcrew, SeliTap, 210 = 378 lg.
o | FRTO0Z2 | 727002 | FLtting, Greasce BC | 719006 | 710006 | Washar, Flawn, 140
L 1106332} 108332 [ Wheel & Tire Azsscmbly BD| 717005 | 7170065 | Wut, Hex, Fvil, L4920 NG
E 1180531 11B053 | Pin BE | 715038 | ¥19018 [ Capscrew, Hex, 1/4-30 x5/8
F H161045 [BLE1045 [ Spring Clip BF | 153121 | 152121 | Bpring, Revorsa Lewer
G | LDEA2S | ——ree= | Mxde & Gear Aszembly B5| 152011 | 153011 | Extension Spring
H A061046 [ADEL046 | Colar, S5et HH | ~===== 154241 | Snap Ring
T |713006 | 713006 | 3ot Sorew, 5/16"-18 G x 1/2 BY | =====~ | 1064015 [ Axle Flate, B_H_
K 153114 | 153114 | Gasket, Bearing Housing BE | ====— 106407 [ Carrler Asgembly
L | 153105 [ 153105 | Gear Caze BL | ==---- | 121185 [ Thrust Plate
M (705012 | 705012 | HexCapecrew, 5/16-18x5/8 M| ———- 106394 | Key
W |7I0001 | 720001 | Lock Washer, 516" BM | ——-——- | 1063%] | Washoer
PO|FI70QL| FI17001 | Mut, Hax, Full, 516 =18 NG Bp | ——r—== 106416 | Bpider
2 j 106153 106193 | Shaft, Intarmediate By | ————== 121183 | Pininn Spacer
R 121044 [ 121044 | Pin, Lock BR | ——r=== | 121118 | Pininn
g TA5003 | 705005 | Hex Capscrew, 3/8-16 x 1 B3 | ————== 121162 | Bolk Ring
T |7i9p01| 7:9001 | Washer, Platp, 3/6" BE | ——— 121167 | Snap Ring
T | 720002 | 72000% | Lock Washer, 38" B | ——-=~= 121184 | Bolt, Hex Hd.
¥ | 717003 | 717003 | Nut, Hex, Full, 3/8-16 NC BY | ————== L 7IE015 | Nul, Hex, Full, 3/8-24 WF
W 153124 | 153124 | ming, Retainitg BW| —r==—— 721004 | Lock Washer, 370"
X 153075 | 15307% | Washer B oo 705015 | Capscrew, Hex, 1/4-20x5/8
¥ 121306 | 123106 | Gear Assembly, Intarmediats BY | ==———- TLFO0D | Wur, Hex, Full, 3,/0-16 NC
Z 153078 | 153078 | Bearing, Intermediate Pinion B2 | =====- T2M0Z | Lockwasher, 378"
Ab | 106193 106199 ) Heouslng Azsambly, Bearlng CA | ——--- | 106392 | Bpacer
AB | 727002 1 727002 | Grease Fitkng CB|——- TLO0G2 | Flain Washer, 5/16"
AQ AOS1036 8051038 Deardng GG | ——--= ] 121151 | Rlng Gear
Ay | 121115 | 12)115 | Shaft As=sembly, Pulley G| ==m=—- 121148 [ Cowvar Assembly
AE | 15307% | 153079 | Washer CE|-——- 720003 | Lockwasher, 1/4"
AF 1153124 | 153124 | Ripg, Retaining CF | ———-——- | 77005 | Wuk, Hex, Full, 1/4-20 NC
AZ | 221118 | 121118 | Pinion, Reverse GG ——-— 121186 | Eeal, Housing Assemily
AH | 1Z1163 | 121163 | Spacer, Finlon CH|—-—== 1 12114% { Housing Aosambly
AT | 121107 | 121707 | Specer, Reverse Pinfon G {===——— 121169 | Shift Block
AR | 121135 ( 121138 | Plate, Lock CF | mmmm——— 106410 | Fod Assembly, Shilx
AL | 153094 | 153094 | Shield GL | mmm——— 121187 | Sun Gear
AM | 719002 | 719002 | Washer, Plain, 516" G|~ - 121144 | Cover Azsembly, Gear Case
AW (713033 ) 715033 | Bolt, Hex H4, L.H, OGN | = 1524068 | Bearing
AP | 133090 | 153090 | mut, Hex, Full, L. H. CP |- 116414 | Gear & Tubo Assembly
AG | 183115 | 1531156 | Gasket, Gear Casa C———-— 116406 | Axle Shaft
AR | 153106 | ~====- Gear Case Qover Assembly CR | -————- | 727002 {{Sroase Fitking
AS | 714004 | 714004 | Serew,5elf Tap, #10 x 378 CE [-——- 152017 | Grip, Clovis Bod
AT | 718008 | 718008 | Bpacd Hut OT [=s——- 715017 |Capsceow, Hex, 5/16-18% 1 174
AU | 106215 | 1062E5 | Platw, Pdclion Stop oU|=-—-—- 719002 | Washer, Plain, 5416
AY | 705007 | 705007 | Hex Capstcrew, 5/16-16%x1" CW | -——-— | 71751} | lock Wut, Hex, 5/16"-18 NC
AW | 106217 | 106217 | Zpacer, Frame cwWl-—-—- 152074 | Rod Guide
RX | 106216 | 1W06216 | Bolt, Frame Sk |-——--= [ 121175 | Linwr
MY | FEOQO1 | 720001 | Washer, Look, 57167 CY | 106420 [ 108420 | Stec! Wheel As=embly
AZ PTFIFOO1| 717001 ( Mut, Hex, Full, 5/16-18 RC

21
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4 & G H.P, SNO-AWAY MFR. NOS, 990253 - 990254 - 990255 - 990256

ROTOR GROUP

Fart No. Part No.

Ezi 23" Sno-Away | Z6"" Sno-Awoy Description

A 108128 106376 Rody hesembly

B 106428 106415 Jcraper, Body

G 106137 106137 Clamp, Socrapar

o 715020 715020 Capscrew, Hex, 5/16"=18 M x 374" 1g.
E | ——- 717001 Wut, Hex, Full, 5/16-18 NC

F 717511 717511 Mut, Hax, Full Ioek, 5716718 NS

a3 715018 715014 Caopecrew, Hex, L/4%=20 HC x 5/8" 1q.
H 72003 720002 Washer, Lock, 174"

T 717005 717005 Hut, Hex, Full, 1L/4==20 NG

|4 1062048 106201 Brackct Assembly, Roller, Lelt Hand

1 106211 106211 Brackat Assembly, Roller, Right Hand
21 703004 703004 Bolt, Carage, 3816 NG = 3/4% 1g.
N 705031 FOS031 Capacrew, Hex, 3/8%-16 NO x 7/8" 1g.
F 7190401 T1lao41 Washer, bPlain, /8"

] FaO002 720002 Waszher, Lock, 38"

R F1Fo0l 717003 Mut, Hex Full, 3/8"=16 NC

3 106396 10635896 Roller Assambly

T 121210 121210 Washar

u F32010 722010 Pin, Catter, 1/8" x 1 154" 1q.

v 106333 10e378 Fotar fissemhbly

w 106445 106445 Baaring Assembly

X 05017 TOS0L7 Capscrew, Hex, 5/16"-18 NG = 3/4- 1g.
Y 720001 720001 Washer, Lock, 5/16"

Z 717001 FEFOOL Nut. Hex, Full, 5/16"=18 NO

Bh 10ED52 106052 Bprocket, Rotor

AR 713503 713503 Get Screw, Sucket Head, 5/16"-18 NG = 5/16% 1g.
A 151044 151040 Xey, Hi-Pmo

AD 106197 106197 Housing Assambly, Bearing

AD 106213 106213 Hrackat, Choln Guard

AP 17006 717008 Hut, Hex, Full ,1/27-13 NO

Az 713004 719004 Washer, Plain , 1/2"

AH TEH02 727002 Fltting, Grea=ze

AT 154258 154258 bearing, Needle

AX BoelRl E0B1012 Washer

AL 106195 1461495 Shalt Asoembly

AN 106058 106056 Chaln, Rater

AN 106103 1BE1D3 Guard, Chain

AP 705017 705017 Capscrew, Hex, 5/16"-18 NQ » 3/4- 1,
AQ 720001 720001 Washer, Lock, 5/16"

AR 719002 713062 Washer, Plaln, 5/16"

A3 F170401 71701 MNut, Hex, Full, 5/16"-18 NG

AT 106225 106225 Guard, Belt

AT 718001 F1an0l Washar, Plaln, 378"

AY 720002 Faonoz Washer, Lock, 3/ 8"

AW 717003 717003 Mut, Hex, Full. 3/8"-16 NG

A | — 106417 Drift Cutter, Right Hand

M| 1pE418 Drift Cutter, Left Hand

AE | - 106411 Brece, Right Hand

pAa | ——— 1n6412 Brace, Left Hand

BB | ——- 70504 Capscrew, Hex, 3/8“-1B NC x 3/4" 3.
HS | - 720002 Lockwasher, 178"

BE o — 7174003 Hex Nut, Full, 3/8v-16 HC

BE ————— 705317 Capseraw, Hex, 5/16"-18 NG = 374~ 1y,
BF | =====- 720001 Lockwashar, 5716

23
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4 & & HP. SNO-AWAY MFR. NOS. 990253 - 890254 - 990255 - 99;0255

HANDLES & CONTROLS

Fart No. Part No,

'll:it;_ 23" Sngedwoy | 26" Sno-dway Description

B 1061B6 106423 Handle, Lelt Hand

B 10GLAT 100422 Handle, Right Hand

o IS50AR 155028 Grlp, Handla

o] 705004 TO5006 Capscrew, Hex, 3/78"-16 NG x 2 1g.

E 71900 7149001 Washer, Plain, 378"

F 70002 F20002 Waeher, Logk, 38"

G 717003 Tr7003 Hex Nut Full 3/8"-16 NO

H FRILY K 106222 Pin, Lever

] TREOML 722001 Pin, Cotter, 3/32= x /4" ig.

E 152006 152006 Spring

1 155006 155006 Lever Aescmbly, Left Hand

hif 153017 153017 Grip

N 106220 1og3e4 RBod. Clutch Transmissicn

P 106380 106304 Throttle Control Asgembly

O 1k6349 106399 Guide Assembly, Red [ 24" long }

g $191045 191045 S prinag

3 B191Q22 BlO1G22 Gollar, Bet

T 713001 F1ianl fat Borew, Square Hd.  LA4'-20 WO x 2787 1g.
i 717510 TL7E10 Hex Mut Full Lock, 3/8"=16 NC

Y 106218 106218 Rod, Reverae

W 714010 714010 Self Tapping Screw, Rd. Bd., ®#10-24 = 1"1g.
x 153017 133017 " Grp

¥ 153074 152074 Gulde, Reverse Rod

Z 106221 106221 Guide, Rod

AR 719002 713002 Wasgher, Plain, 5/16"

AR 106204 1HE204 Lever Assembly, Idler, Transmisslion Clutch
A 5171072 #171073 Race, Inher Béaring

F . I B 10638] Cover, Handla

AE 705010 FOS010 Capsorew, Hemx, 3/B"- 16 NG x 1 3/4~ 1g,
AP | mmmmm- 705025 Capscraw, Hew 1/9"-20 WG =1 142" 1.
[ e] ———— 720003 Washer, Lock 14"

AH 154310 PE43 10 Pulloy, Idier, { Transmisslon Driva }

AT BT 1045 BET1045 Bushing

M| - 717005 MNut Hex, Full LA4"=20 NC

AL FOE010 05010 Capscrew, Hox, 3/8 =18 HC % 1 3/4- 19,
AN 106223 106223 Padal, Clutch, Poat

AN B161215 Bi1R1215 Buszhing

AP 7050049 705008 Gapsorew, Hox, 3787=16 NO x 1 172" 1g.
A 154310 154310 Fulley, Idler | Rutor Drive )

AR B17L045 B1716045 Bushing

AS TOS010 TOSO1Q Capserow, Hex, 3/87=16 HG x 1 3/4" 1g,
AT 106224 106224 Rod, Clutch, Roior

AU BOE110% E061108 Cabla Clip

AY H081503 BOE1503 Guide Aszembly, Clutoh Rod

AW | 8101045 B191045 Spring

V.4 g191022 g1oain2:z Caollar 8t

Y 713001 713001 Set 3crew, Bguare Hd., LA"-20 NC x 370" Ig.
AT 717510 717514 Hex Wut, Full, Lock, 3/B8"=16 NG

BA 705004 7O05SMH04 Capscrew, Hex, 3/8"-16 NC x 3/4" 1g.
BB 106201 106251 Lever hgsewmbly, Idler

BC 8171073 8171073 Race, Inner Bearing

B TO50 14 FO5010 Clapecrew, Hex, 3/8%=16 WC x 1 3/4° 1.

Part Wo. Part Ma,

E:? 27" Sno-hway | 25 Saa-Away COUNTER-WEIGHT KIT for 258 SNO.AWAY only !

BE e 1064449 Brackat, Weight

BF | - 1542322 Walkght Assembly

BG | -—— 118053 Pin

BH | --—-- Gl1G10d5 Clip, Spring

25



4 & 6 H.P. SNO-AWAY MFR. NOS. 990253 - 500254 - 990255 - 990256

SPOUT GROUP

¢

AK

Part No. Part No.
Ref. i "
Let. 23" Sno-dway | 26" Sao-Awoy Diesenntion
A 106238 106338 Spcut Azsembly
B 703005 703005 CarHage Bolt, 5/16=—18NG x 374 1g.
o 106331 1063231 Bxtansien, Spout
D T19001 713001 Washer, Plain, 3/8"
E 1062249 10GZ22% NWut, Wing
F 106359 1}E359 Belt, "y { Spout )
G 121042 121042 Clamp. Spout Bolt
H FROGGOL FeO0Ol Washer, Lock, 5/16"
I F1FMIE 7170401 Nut, Hex, Full, 5/16"-18 NC
4 106442 106442 Lever, Idlet Pulley
L 1534631 1530E1 Spacer
M Floaonl 718001 whasher, Plain, 3/8°
N TEOO0Z FIZ0OLE Washer, Lock, 358"
F 705005 FU5005 Caopscrew, Hex, 3/B8"-16 NC x 1" lg.
o 717003 77003 Wut. Hex, Full, 3/8"=16 NGO
R 1DE3SE ILLRLY: Rod, Belt Tightener
g 722001 FRE001 Pin, Qotter, 382" x 34 1g.
T 8191045 8191045 Sprng
T Fl7o03 F17003 Nut. Hex, Full, 3/2"-18 NG
W WMEIRT 106357 Socket Assembly. Rod
W 718002 71a602 Washer. Plaln, 5716
X 717511 717511 Mut Lock, Feil. ife=x, 5/16--1B NC
b 4 106243 1106343 Pulley Azaembly
Z BL31020 B1Z1020 Bpacer
Abh 121210 121210 Washor
hB 719002 T18002 Washer, Plain, 5/16"
AC TERLO2 70002 Washer, Lock, 1/B"
AD 705010 5010 Capscrew, Hex, 3/8"=16 NG x 1 374" 1g.
AE 77003 FLTO0E Nut, Hex, fyll. 3/8"=16 NC
AT 106131 106131 Fork Assembly
AG 705018 705016 Gapscrew, Hex,, 3/ =18 NC = 1 1/2* 1q.
AH T17511 717511 Wut, Hex, Full. Lock, 5/16"=18 NC
AT TOI0Z3 J05023 Capscrew, Hox, 5/167-18 ¢ x 1 344" 1g.
AX IDE1AD 106160 Handle Assembly, Adjusking
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